



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P. 54940	246649
		FECHA/DATE
		05/05/2015

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	%C	%Mn	%P	%S	%Si
20769	10149875-10	0010213917	0010450254	303406	PC 6.00X2.00 0.1046 CARSDPR	6020 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-10	0010213917	0010450256	303406	PC 6.00X2.00 0.1046 CARSDPR	6020 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-10	0010213917	0010450357	303406	PC 6.00X2.00 0.1046 CARSDPR	6020 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-10	0010213917	0010450418	303406	PC 6.00X2.00 0.1046 CARSDPR	6020 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-20	0010213917	0010451000	303406	PC 6.00X2.00 0.1046 CARSDPR	5910 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-20	0010213917	0010450591	303406	PC 6.00X2.00 0.1046 CARSDPR	5910 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-30	0010213917	0010451514	303406	PC 6.00X2.00 0.1046 CARSDPR	4555 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-30	0010213917	0010451524	303406	PC 6.00X2.00 0.1046 CARSDPR	4555 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-40	0010213917	0010451386	303406	PC 6.00X2.00 0.1046 CARSDPR	3245 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-40	0010213917	0010451397	303406	PC 6.00X2.00 0.1046 CARSDPR	3245 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-50	0010213917	0010451324	303406	PC 6.00X2.00 0.1046 CARSDPR	3455 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-60	0010213917	0010451183	303406	PC 6.00X2.00 0.1046 CARSDPR	5500 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-70	0010213917	0010451116	303406	PC 6.00X2.00 0.1046 CARSDPR	5600 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-80	0010213917	0010451070	303406	PC 6.00X2.00 0.1046 CARSDPR	5865 mm	0.0620	0.5160	0.0060	0.0020	0.0100

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			ELONGACION/ ELONGATION(%)	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)				
20769	10149875-10	0010213917	0010450254	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-10	0010213917	0010450256	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-10	0010213917	0010450357	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-10	0010213917	0010450418	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-20	0010213917	0010451000	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-20	0010213917	0010450591	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-30	0010213917	0010451514	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-30	0010213917	0010451524	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-40	0010213917	0010451386	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-40	0010213917	0010451397	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-50	0010213917	0010451324	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-60	0010213917	0010451183	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-70	0010213917	0010451116	85.5	78	66	23	1510158012	Made in Mexico	
20769	10149875-80	0010213917	0010451070	85.5	78	66	23	1510158012	Made in Mexico	



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P. 54940	246649
		FECHA/DATE
		05/05/2015

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CÓDIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%Si
20769	10149875-90	0010213917	0010451030	303406	PC 6.00X2.00 0.1046 CARSDPR	3490 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-100	0010213917	0010451028	303406	PC 6.00X2.00 0.1046 CARSDPR	5560 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-110	0010213917	0010451024	303406	PC 6.00X2.00 0.1046 CARSDPR	5660 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-120	0010213917	0010451022	303406	PC 6.00X2.00 0.1046 CARSDPR	5920 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-130	0010213917	0010451019	303406	PC 6.00X2.00 0.1046 CARSDPR	1820 mm	0.0620	0.5160	0.0060	0.0020	0.0100
20769	10149875-140	0010213917	0010451017	303406	PC 6.00X2.00 0.1046 CARSDPR	1500 mm	0.0620	0.5160	0.0060	0.0020	0.0100
21035	10152557-10	0010307330	0010462797	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1582	0.9200	0.0198	0.0081	0.0088

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)			
20769	10149875-90	0010213917	0010451030	85.5	78	66	23		1510158012	Made in Mexico
20769	10149875-100	0010213917	0010451028	85.5	78	66	23		1510158012	Made in Mexico
20769	10149875-110	0010213917	0010451024	85.5	78	66	23		1510158012	Made in Mexico
20769	10149875-120	0010213917	0010451022	85.5	78	66	23		1510158012	Made in Mexico
20769	10149875-130	0010213917	0010451019	85.5	78	66	23		1510158012	Made in Mexico
20769	10149875-140	0010213917	0010451017	85.5	78	66	23		1510158012	Made in Mexico
21035	10152557-10	0010307330	0010462797	86	81	72	25	A500 Grado B	152095	Made in Mexico